Raltitrexed plus oxaliplatin in the second-line treatment of metastatic colorectal cancer

R. VYZULA¹, I. KOCÁKOVÁ¹, R. DEMLOVÁ¹, I. KISS², L. DUŠEK³, J. JARKOVSKÝ³

¹Department of Comprehensive Cancer Care, e-mail: vyzula@mou.cz, Masaryk Memorial Cancer Institute, 65653 Brno, Czech Republic; ²Department of Medical Oncology, University Hospital, Brno, and ³Centre of Biostatistics and Analysis, Brno, Czech Republic

Received August 15, 2005

The primary endpoint of this study was to evaluate the efficacy (objective response rate; ORR) of combined chemotherapy with raltitrexed plus oxaliplatin as second-line treatment in patients with metastatic colorectal cancer (CRC). Secondary endpoints were overall survival (OS), time to progression (TTP) and toxicity (NCI-CTC criteria).

The target population were patients with metastatic colorectal adenocarcinoma who progressed after first-line chemotherapy. Treatment consisted of raltitrexed 3 mg/m² as a 15-minute intravenous (IV) infusion followed 45 minutes later by oxaliplatin 130 mg/m² IV as a 2-h infusion on Day 1, repeated every 3 weeks until further disease progression (PD), unacceptable toxicity or the decision of the patient.

A total of 51 patients, all with WHO performance status 0–2 received a median of 6 treatment cycles (range 1–11). After 3 cycles, 8 of the 47 evaluable patients (17%) had experienced an ORR, 28 patients (59.6%) had experienced stable disease (SD) and 11 patients (23.4%) had PD. After 6 cycles, 1 of the 29 evaluable patients (3.5%) had an ORR, 13 patients (44.8%) had SD and 15 patients (51.7%) had PD. After a median follow-up of 48.9 weeks, median TTP was 18 weeks and median overall survival was 54.4 weeks. Treatment was well tolerated; grade 3 toxicities occurred in only 5/51 patients (9.8%). The most common toxicities were paraesthesia (62.7%), diarrhoea (23.5%), nausea (41.2%), vomiting (33.3%), hepatotoxicity (25.5%), and hematological toxicity (41.2%).

In conclusion, the combination of oxaliplatin plus raltitrexed appears to be effective and well tolerated as second-line therapy in patients with disseminated CRC.

Key words: colorectal cancer, palliative chemotherapy, raltitrexed, oxaliplatin

Colorectal cancer (CRC) is one of the most common causes of cancer mortality in the world. Despite a wide spectrum of preventive programmes, the incidence of this malignancy is rising in the Czech Republic and there are approximately 7400 new cases and 4300 deaths (mostly as a result of liver metastases) in this country each year. Radical resection in patients with solitary metastases or local relapse may prolong survival; however, in more than 80% of patients the disease is inoperable (clinical stage IV) at the time of diagnosis. Palliative chemotherapy may be administered to patients with disseminated disease with the aim of retarding tumor growth. Several randomized clinical studies have shown that compared with best supportive care (BSC) alone, palliative chemotherapy can improve median overall survival (OS) in patients with locally advanced or metastatic disease. Median OS in patients receiving chemotherapy is approximately 11

months compared with approximately 5 months in those receiving BSC alone. Despite the associated adverse event (AE) burden, it also improves patients' quality of life (increases time without symptoms, slows down weight loss, reduces pain).

5-Fluorouracil (5-FU) has been used in the treatment of CRC for almost 50 years. Objective response rates (ORRs) for 5-FU monotherapy range between 7–18%. A meta-analysis of nine randomized clinical studies has shown that the efficacy of 5-FU can be almost doubled by the addition of leucovorin (FA)[1–5]. The most common chemotherapy regimens used in the first-line treatment of CRC are bolus regimens of 5-FU/FA, such as: 5-FU/FA Mayo, 5-FU/FA Machover, or 5-FU/FA Roswell Park, which are associated with ORRs ranging between 20–30%. Continuous infusion of 5-FU (as in the AIO high-dose 5-FU plus calcium folinate]

and De Gramont regimens) is associated with significantly higher ORRs [6, 7].

New cytostatics such as raltitrexed, a specific inhibitor of thymidylate synthetase, and capecitabine, have different mechanisms of action so are associated with different tolerability profiles. Such new cytostatics are used in the treatment of metastatic CRC in the outpatient setting. They have comparable efficacy in terms of time to progression (TTP) and median OS in the first-line setting as standard therapy with 5-FU/FA regimens [8–12].

Oxaliplatin is another cytostatic agent with a similar, but not completely identical mechanism of action to cisplatin, which has previously been shown to be effective in the treatment of metastatic CRC. ORRs of up to 18% have been observed with oxaliplatin in previously untreated patients, whereas ORRs of approximately 10% have been reported in the second-line setting [13-15]. Oxaliplatin is commonly used in combination with continuous infusion of 5-FU/FA in the FOLFOX regimen, based on its synergism with 5-FU. As a first-line therapy, ORRs with the FOLFOX regimen exceed 50%, and this combination is associated with significantly increased TTP compared with 5-FU/FA alone (TTP 8.7 months versus 6.1 months, p<0.001). Median OS was similar for the two regimens: 19.9 months and 19.4 months, respectively [16-20]. The FOLFOX regimen is also effective in the neoadjuvant setting in patients with non-resectable liver metastases. In a study including 151 patients with metastatic liver disease, GIACCHETTI et al reported that neoadjuvant treatment with the FOLFOX resulted in resectable disease in 77 (51.0%) patients. Fifty-eight (38.4%) patients were able to have macroscopically complete resections, and half were still alive at a median follow up of 7 years [21, 22].

Irinotecan, an inhibitor of topoisomerase I, was introduced into clinical practice for the treatment of advanced, 5-FU-refractory CRC, and has demonstrated efficacy as both a firstand a second-line treatment. In the second-line setting in patients with 5-FU-refractory CRC, irinotecan (125 mg/m²/week) was associated with an ORR of 14.1% and a median OS of 9.9 months [23]. CUNNINGHAM et al compared the efficacy of BSC plus irinotecan (300-350 mg/m², repeated every 3 weeks) with BSC alone in patients with 5-FU-refractory CRC. In this study, patients receiving irinotecan had significantly improved 1-year survival (36.2% versus 13.8%), improved quality of life and better control of disease-related symptoms compared with those receiving BSC alone [24]. Two multicentre Phase II trials have compared the efficacy of irinotecan $(300-350 \text{ mg/m}^2)$ with continuous 5-FU as second-line chemotherapy treatments [25, 26]. Patients treated with irinotecan had significantly improved median OS (10.8 months versus 8.5 months, respectively) and TTP (4.2 months versus 2.9 months, respectively) compared with those receiving continuous 5-FU. Several other studies have also demonstrated the benefits of irinotecan in the treatment of metastatic CRC [27-29]. Two randomized Phase III trials comparing 5-FU/FA with 5-FU/FA/irinotecan (FOLFIRI) as first-line treatments for advanced CRC showed higher ORRs, improved symptom control, and better TTP and OS for the irinotecan combination [30–32]. As a result, this combination regimen was recommended as the standard first-line chemotherapy for patients with metastatic CRC.

In the last decade there has been significant progress in the treatment of CRC with the use of new antiproliferative agents and combination regimens. An important question remains; which patients are indicated for monotherapy and which are indicated for combination treatment? This has been investigated in a retrospective analyses of data from several Phase III first-line CRC trials. This analysis suggested that combination treatment may be of benefit in patients with any of the following characteristics: age <65 years, performance status 0, physiological lactate dehydrogenase [LDH], bilirubin, leucocytes count, haemoglobin ≥ 11 g/dl, previously untreated disease, or having only one site metastases. It was suggested that all other patients should receive sequential monotherapy, as it is associated with a more favorable tolerability profile compared with combination regimens.

Here, we report the results of a study evaluating the efficacy of combined chemotherapy with raltitrexed plus oxaliplatin (TOMOX) as second-line treatment in patients with metastatic CRC.

Patients and methods

Patients were treated at the Masaryk Memorial Cancer Institute, and University Hospital, Brno, Czech Republic. The primary end point of the study was to determine the efficacy in terms of ORR of a TOMOX regimen in patients with metastatic CRC progressing after first-line chemotherapy. Secondary end points were OS, TTP, and toxicity.

Inclusion criteria. The study included patients aged between 18 and 70 years with histologically confirmed metastatic, non-resectable colorectal adenocarcinoma, progressing after first-line palliative chemotherapy (last chemotherapy treatment \geq 4 weeks before study entry). Several first-line chemotherapy regimens were administered to the patients included in this study. In patients with a good performance status (PS) and no contraindication to irinotecan, either the FOLFIRI regimen or the weekly modifications of the FOLFIRI (Saltz's) regimen were used. In patients whose PS deteriorated following surgery, and/or those at risk of obstructive ileus, 5-FU/FA Mayo or de Gramont regimens were administered. Monotherapy with irinotecan was given in patients with disseminated disease and to those with possible resistance to 5-FU (relapsed within 6 months of adjuvant chemotherapy). Irinotecan monotherapy was also given to patients who had experienced 5-FU intolerance in the adjuvant setting (eg those with dihydropyrimidine dehydrogenase deficiency, toxicoallergic exanthema, or cardiotoxicity), and to those with severe cardiac deficiency, arrhythmia or unstable angina pectoris. An overview of the

first-line regimens received by the patients included in this study is presented in Table 1.

Other inclusion criteria were: PS 0-2, a life expectancy \geq 3 months, at least one measurable metastatic lesion by computed tomography (CT), adequate haematological parameters (absolute neutrophil count \geq 2x10⁹/l, platelet count \geq 100x10⁹/l, haemoglobin \geq 90 g/l), adequate liver function (bilirubin \leq 2x upper normal limit [ULN], serum transaminases \leq 2.5x ULN), and adequate renal function (serum creatinine \leq 1.25x ULN, or creatinine clearance \geq 65 ml/min). Written informed consent was obtained from all patients.

Exclusion criteria. Patients who had received >1 line of chemotherapy, those with symptomatic central nervous system metastases, bone metastases alone, carcinomatous leptomeningitis, infection, or previous cancer history (except for

resolved cervical carcinoma or basal cutaneous carcinoma) were excluded from this study. Pregnant or lactating women, those with paraesthesia greater than National Cancer Institute-Common Toxicity Criteria (NCI-CTC) grade 1, and those in which raltitrexed or oxaliplatin were contraindicated were also excluded.

Treatment. TOMOX treatment consisted of raltitrexed 3 mg/m^2 , given as a 15-minute intravenous (IV) infusion, followed 45 minutes later by oxaliplatin 130 mg/m² IV as 2-h infusion on Day 1, repeated every 3 weeks until disease progression (PD), response assessed as stable disease (SD) on two consecutive occasions, unacceptable toxicity or decision of the patient. Patients received premedication with serotonergic 5-HT3 receptor antagonists (setrons) to prevent nausea and also received an IV infusion of 10% calcium chlor-

Table 1. An overview of the types of first-line cytostatic regimens administered to the patients included in this study prior to TOMOX therapy

Regimen	Drug dose (mg/m ²)	Route of application	Days of application	Interval			
5-FU/FA (Mayo) 5-Fluorouracil, leucovorin	425 20	IV bolus IV bolus	Days 1–5 Days 1–5	Every 4 weeks			
5-FU/FA (de Gramont) 5-Fluorouracil, leucovorin	Leucovorin 200 mg/m ² 2-h IV infusion of 5-FU 600 mg/m ² (1	infusion, 5-FU IV bolus 400 mg Days 1 and 2)	g/m ² , 22-h continuous IV	Every 2 weeks			
5-FU/FA/IRI-Saltz 5-Fluorouracil, leucovorin, irinotecan	Irinotecan 125 mg/m ² IV 1-h I 5-FU 500 mg/m ² IV (Days 1, 8	Irinotecan 125 mg/m ² IV 1-h IV infusion followed by leucovorin 20 mg/m ² IV bolus and 5-FU 500 mg/m ² IV (Days 1, 8, 15, and 22)					
FOLFIRI 5-Fluorouracil, leucovorin, irinotecan	Irinotecan 180 mg/m ² 1.5-h IV Leucovorin 200 mg/m ² 2-h IV continuous IV infusion of 5-FU	Every 2 weeks					
Irinotecan	Irinotecan 350 mg/m ² 1.5-h IV	infusion (Day 1)		Every 3 weeks			
Irinotecan weekly	Irinotecan 125 mg/m ² 1-h IV i (Days 1, 8, 15 and 22)	nfusion		Every 6 weeks			
Capecitabine	Capecitabine 1250 mg/m ² PO (Days 1–14)	twice daily		Every 3 weeks			

Table 2. Schedule of study assessments

Day	D1	D7	D14	D 21/1	D7	D14	D 21/1	D7	D14	D21
Physical examination (including blood pressure, pulse, temperature)	×			×			×			×
Karnofsky status, weight	×			×			×			×
Neurological assessment	×									×
Haematology (incl. complete blood count with diff.)	×	×	×	×	×	×	×	×	×	×
Coagulation (INR)	×									×
Biochemistry*	×									×
Liver tests [†]				×			×			
CEA	×									×
Lung X-ray	\times^{\ddagger}									×
CT (including abdomen, pelvis)	\times^{\ddagger}									×
ECG	×				If clini	ically in	dicated			
Adverse events				×			×			×
Chemotherapy administration	×			×			×			×
Concomitant medication	×			×			×			×

D-Day; *Biochemistry: urea, creatinine, sodium, potassium, chloride, glucose, transaminases (SGOT, SGPT, GGMT), bilirubin, lactate dehydrogenase, alkaline phosphatase; †Liver tests: transaminases (SGOT, SGPT, GGMT), bilirubin, lactate dehydrogenase, alkaline phosphatase; ‡Performed ≤4 weeks before chemotherapy.

Table 3. Toxicities resulting in oxaliplatin and/or raltitrexed dose modification (oxaliplatin 100% = 130 mg/m²; raltitrexed 100% = 3 mg/m²)

	NCI grade					
	1	2	3	4		
		Haemato	logical toxicities			
Anaemia (Hb)	100%	100%	100%*	100%*		
Neutropenia (ANC)	100%	100%	75%	75%		
Thrombocytopenia (PLT)	100%	100%	75%	75%		
		Gastroint	estinal toxicities			
Vomiting [†]	100%	100%	Oxaliplatin 75%	Oxaliplatin 50%		
Diarrhoea [‡]	100%	Raltitrexed 75% Oxaliplatin 100%	Raltitrexed 50% Oxaliplatin 75%	Discontinuation		
Mucositis [‡]	100%	100%	Raltitrexed 75%	Raltitrexed 50%		
Oxaliplatin d	ose modif	ication for neurolo	gical toxicities			
		Duratio	on of toxicities			
	1–7 days	Persistent bet	etween cycles			
Paraesthesias/dysaesthesias of short duration that resolve and do not interfere with function (grade 1)	100%	100%	100%			
Paraesthesias/dysaesthesias interfering with function, but not activities of daily living (grade 2)	100%	100%	100 mg/m ²			
Paraesthesias/dysaesthesias with pain or with functional impairment that also interfere with activities of daily living (grade 3)	100%	100 mg/m ²	Treatment dis	continuation		
Raltitrexe	ed dose m	odification for ren	al toxicities			
Creatinine clearance	Dose modification		Interval bety	ween cycles		
>65 mL/min		100%	3 we	eks		
55–65 mL/min		75%	4 we	eks		
25–54 mL/min		25%	4 we	eks		
<25 mL/min	Treatmer	nt discontinuation				

*After red blood cell transfusion; [†] If not controlled by maximal anti-emetic prophylaxis; [‡] If the patient experienced diarrhoea or mucositis \geq grade 3 in the courses following dose reduction they were withdrawn from the study.

atum in 100 ml of saline, and an IV infusion of 10% magnesium sulphuricum in 100 ml of 5% glucose before oxaliplatin administration to prevent neurotoxicity [33]. He-matological and biochemical parameters were assessed before enrolment and were also monitored during the study (Tab. 2).

Efficacy assessments. Response Evaluation Criteria in Solid Tumors (RECIST) were used to evaluate tumor response after 3 and 6 cycles of chemotherapy, via CT scan, X-ray and tumor markers measurements (Tab. 2). OS was also assessed.

Toxicity assessments. Toxicity was evaluated according to NCI-CTC criteria. Before each course of chemotherapy, creatinine clearance was measured in patients with abnormal serum creatinine levels and the dose of raltitrexed adjusted accordingly (Tab. 3). Chemotherapy was postponed/reduced in cases of haematological, gastrointestinal, renal or other

toxicity, as shown in Table 3. Once the dose was reduced it was never increased in subsequent cycles. The next course of chemotherapy could be delayed for a maximum of 15 days.

Statistical analyses. Data for this study were summarized using standard statistical measures. For continuous variables such as age, duration of chemotherapy treatment etc, data were described in non-parametric robust terminology (e.g. as median, minimum and maximum values). For nominal parameters such as response to treatment, adverse events etc, data were presented as. absolute numbers along with percentage values.

Standard KAPLAN-MEIER analysis was applied in the evaluation of overall survival including estimation of median value [34]. These analyses were performed using Statistica for Windows – version 6 [35].

Results

Patient and disease characteristics. Between October 2001 and July 2004, a total of 51 patients were treated. Patient characteristics are shown in Table 4. The patient's group comprised 29 men and 22 women, with a median age 56 years, and metastatic CRC (colon: 49.0%, rectum: 37.3%, rectosigmoid: 13.7%). Seventeen patients (33.3%) had received prior adjuvant chemotherapy and most (40 patients [78.3%]) had received irinotecan as first-line treatment either as mono-

therapy or in combination with an IV bolus or continuous 5-FU/FA regimen. The liver was the most common site of metastases with this type of metastases present in 39 patients (76.5%). More than one site of metastatic disease was present in 24 patients (47.1%).

Treatment. Patients received a median of 6 cycles of TOMOX (range 1–11 cycles) and a total of 260 cycles were administered. Median duration of TOMOX treatment was 18 weeks (range 3.3–35 weeks). The reason for discontinuing treatment was PD in 35 patients (68.6%), toxicity in 8 patients (15.7%) and a combination of PD and toxicity in 1 patient (2%).

Efficacy. Four patients have not reached 3 cycles of chemotherapy and so are not yet evaluable for response. Eight of the 47 evaluable patients (17.0%) experienced a partial response (PR), 28 patients (59.6%) experienced SD, and 11 patients

Median age, years (range)	56 (38–79)
Proportion male:female	29:22
Performance status ECOG, n (%)	
PS 0	34 (66.7)
PS 1	17 (33.3)
Tumor localisation, n (%)	
Colon	25 (49.0)
Rectum	19 (37.3)
Rectosigmoid	7 (13.7)
Adjuvant chemotherapy, n (%)	17 (33.3)
First-line chemotherapy, n (%)	
5-FU/FA (Mayo, de Gramont)	10 (19.6)
5-FU/FA/irinotecan (Saltz)	17 (33.3)
FOLFIRI	8 (15.7)
Irinotecan (weekly, q 3 weeks)	15 (29.4)
Capecitabine	1 (2.0)
Number of metastatic sites, n (%)	
Median, range	2 (1-3)
1 metastatic site	27 (52.9)
>1 metastatic site	24 (47.1)
Sites of metastatic disease, n (%)	
Liver	39 (76.5)
Abdominopelvic involvement	25 (49.0)
Pulmonary	11 (21.7)
Soft tissue	2 (3.9)
Skeletal	2 (3.9)
Median number of TOMOX cycles (range)	6 (1–11)
Median time on TOMOX, weeks (range)	18 (3.3–35)

Table 5. Best overall response to TOMOX treatment (n=51)

	No. patients after 3 cycles	Percentage of the 47 evaluable patients after 3 cycles	No. patients after 6 cycles	Percentage of the 29 evaluable patients after 6 cycles
PR	8	17.0	1	3.5
SD	28	59.6	13	44.8
PD	11	23.4	15	51.7
NE	4	-	18	_

 $\rm NE-$ non-evaluable, PD – disease progression, PR – partial response, SD – stable disease

Table 6. Adverse events occurring during TOMOX treatment (n=51)

(23.4%) had PD after 3 cycles of chemotherapy. No complete responses were observed. Eighteen patients have not yet received 6 cycles of chemotherapy. One of the 29 evaluable patients (3.5%) experienced a PR, 13 patients (44.8%) experienced SD, and 15 patients (51.7%) had PD after 6 cycles of chemotherapy (Tab. 5, Fig. 1). In patients with PD, the median TTP was 18 weeks (range 4–37 weeks) and the median follow up was 48.9 weeks (range 16.7–128 weeks). Median OS was 54.4 weeks, with 25 percentage OS 90.5 weeks and 75 percentage OS 34.2 (Fig. 2).

Toxicity. No grade 4 toxicity was observed and the only grade 3 toxicities were leukopenia (3 patients [5.9%]), vomiting (1 patient [1.9%]) and diarrhea (1 patient [1.9%]). All the AEs that were observed during the course of this study are shown in Table 6.

Discussion

CRC is the most common cancer of the digestive system, and is a very serious health problem in the Czech Republic. Randomized clinical trials have demonstrated the benefits of adjuvant treatment after curative resection of stage III CRC. The standard adjuvant treatment is 6 cycles of 5-FU/FA (Mayo regimen). In the palliative treatment of disseminated disease, the type of chemotherapy used depends on several different parameters. These include the patient's PS, age, comorbidities, hepatic and renal function, haematological and biochemical parameters, number, size and localisation of metastatic lesions, previous chemotherapy (and response to it), tolerance to chemotherapy, the degree of histological differentiation, proliferative activity, angiogenesis, and ploidity of the tumor, and several other new predictive parameters.

A meta-analysis of the clinical trials of palliative chemotherapy in patients with metastatic CRC has demonstrated benefits in terms of OS and quality of life versus BSC alone. The addition of irinotecan (FOLFIRI) or oxaliplatin (FOLFOX) to 5-FU/FA regimens increase the ORR and OS and may enable a second liver resection to take place in those with liver metastases. Randomized Phase III clinical trials have demonstrated the benefits of combination chemotherapy over monotherapy as first-line therapy for metastatic CRC. Recent efforts have focused on optimising treatment options for patients experiencing progression following first-line therapy. The treatment administered depends on

	No. patients (%)									
	Paraesthesia	Mouth ulcers	Constipation	Diarrhoea	Vomiting	Nausea	Hepatotoxicity	Thrombocytopenia	Leucopenia	
G1	27 (52.9)	1 (1.9)	3 (5.9)	8 (15.7)	13 (25.5)	19 (37.3)	10 (19.6)	4 (7.8)	6 (11.8)	
G2	5 (9.8)	_	_	3 (5.9)	3 (5.9)	2 (3.9)	3 (5.9)	4 (7.8)	4 (7.8)	
G3	_	_	_	1 (1.9)	1 (1.9)	-	_	_	3 (5.9)	
Total	32 (62.7)	1 (1.9)	3 (5.9)	12 (23.5)	17 (33.3)	21 (41.2)	13 (25.5)	8 (15.7)	13 (25.5)	

G - National Cancer Institute-Common Toxicity Criteria (NCI-CTC) grade



PR, partial response; SD, stable disease; PD, disease progression

Figure 1. Best overall response to TOMOX treatment after 3 and 6 cycles of treatment.



Figure 2. Kaplan-Meier analysis of overall survival in patients receiving TOMOX treatment.

many factors such as the patient's PS, any toxicity with previous chemotherapy, and TTP on previous treatments. In the Phase III GERCOR trial, TOURNIGAND et al compared the efficacy (TTP and OS) and tolerability of first-line FOLFIRI treatment followed by second-line FOLFOX6 treatment (arm A) with sequential FOLFOX and FOLFIRI as second-line therapy (arm B) in metastatic CRC. In addition to the primary objectives, this trial also aimed to identify the optimum therapeutic sequence. After first-line therapy, the ORR was 56% and TTP was 8.5 months with the FOLFIRI regimen compared with a 54% ORR and a TTP of 8 months with the FOLFOX regimen. In arm A second-line therapy with FOLFOX resulted in a ORR of 15% compared with 4% in arm B (FOLFIRI) [36]. Based on these data FOLFIRI was recommended as first-line therapy in metastatic CRC.

Raltitrexed and oxaliplatin are effective cytostatic agents in metastatic CRC. They have different mechanisms of action, favorable toxicity profiles, and are not cross-resistant with each other. Furthermore, both agents are suitable for use in the outpatient setting. Based on these facts, and preclinical studies that showed an additive effect for these drugs in combination, we conducted a clinical study of TOMOX as second-line therapy in patients with metastatic CRC. The current published data from clinical trials using raltitrexed and oxaliplatin in combination are summarized in Table 7. This combination has proved to be effective as a first-line treatment, being associated with ORRs ranging from 43% to 62% [37-40]. Data from four Phase II clinical studies using TOMOX as a second-line therapy in CRC have now been published. VAN CUTSEM et al reported an ORR of 16% in 50 patients receiving TOMOX, [43] whereas SCHEITHAUER et al reported an ORR of 33% in 36 patients, with 47% of patients experiencing SD [46]. This discrepancy in results may be due to differences in the previous first-line therapy received by the patients in the two studies. In VAN CUTSEM's study, 17 patients had previously received a first-line bolus 5-FU/FA regimen, 6 patients had received a continuous infusion 5-FU/FA regimen, and 2 patients had received locoregional chemotherapy with 5-FU. Only 11 patients (30%) in this study had received 5-FU/FA/irinotecan as their first-line therapy. In the present study, 40 patients (78%) had 5-FU/FA plus irinotecan or irinotecan alone as first-line therapy, and 24 patients (47%) had multiple sites of metastases. In this context, the results reported here for second-line TOMOX treatment appear to be quite encouraging.

In conclusion, the ORR after 3 and 6 cycles of TOMOX treatment was 17.0% and 3.5%, respectively, with 59.6% and 44.8% of patients experiencing SD and 23.4% and 51.7% having PD at these time points. The median TTP was 4.5 months, after a median follow-up of 12.2 months and median OS was 13.6 months. Treatment was well tolerated with the most common AEs being hematological toxicities, diarrhea and vomiting.

The combination of oxaliplatin plus raltitrexed appears to be an effective and well-tolerated second-line therapy for patients with disseminated CRC and has the advantage that it can be administered in the outpatient setting.

Clinical study	No. patients	Regimen	ORR, %	TTP, months	MOS, months	G3/4 neutropenia, %	G3/4 non-haematological toxicities
1 st -line Cascinu ³⁷	58	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (100 mg/m ² Day 1) q 3 weeks	50	6.5	>9	17.0	Diarrhoea 7% Neurotoxicity 10% ↑ transaminases 17%
1 st -line Neri ³⁸	37	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	43	10.3	NA	NA	Diarrhoea NA Neurotoxicity NA ↑ transaminases NA
1 st -line Seitz ³⁹	66	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q.3 weeks	54	6.2	14.6	30.0	Diarrhoea 17% Neurotoxicity NA ↑ transaminases 34%
1 st -line Douillard ⁴⁰	63	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	62	6.3	NA	16.5	Diarrhoea 9% Neurotoxicity 0% ↑ transaminases NA
1 st - and 2 nd -line Martoni[41]	46	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	16	5	NA	NA	Diarrhoea NA Neurotoxicity 16% ↑ transaminases 24%
1 st - and 2 nd -line Laudani[42]	45	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	29	4	9	0	Nausea/vomiting 8% Diarrhoea 8% Neurotoxicity 13%
2 nd -line Van Cutsem[43]	50	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	16	4.6	7.1	7.4	Diarrhoea 12% Neurotoxicity 6% ↑ transaminases NA
2 nd -line Murad[44]	12	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (120 mg/m ² Day 1) q 3 weeks	33.4	6.5	7.0	20.0	Diarrhoea 10% Vomiting 6%
2 nd -line Alonso[45]	45	Raltitrexed (2 mg/m ² Day 1) oxaliplatin (85 mg/m ² Day 1) q 2 weeks	33	NA	15.9	0	Asthenia 14% Nausea/vomiting 3% Diarrhoea 3% Constipation 3% ↑ transaminases 3%
2 nd -line Scheithauer[46]	36	Raltitrexed (3 mg/m ² Day 1) oxaliplatin (130 mg/m ² Day 1) q 3 weeks	33	6.5	NA	22.0	Diarrhoea 5% Neurotoxicity 10% ↑ transaminases 5%

Table 7. Review of the data from Phase II clinical studies including TOMOX as first- or second-line treatment for metastatic colorectal cancer

MOS – median overall survival, NA – not available, ORR – objective response rate, TTP – time to progression, \uparrow – elevation.

References

- [1] POON MA, O'CONNELL MJ, MOERTEL CG, WIEAND HS, CULLINAN SA et al. Biochemical modulation of fluorouracil: evidence of significant improvement of survival and quality of life in patients with advanced colorectal carcinoma. J Clin Oncol 1989; 7: 1407–1418.
- [2] O'CONNELL MJ. A Phase III trial of 5-fluorouracil and leucovorin in the treatment of advanced colorectal cancer. A Mayo Clinic/North Central Cancer Treatment Group Study. Cancer 1989; 63 (6 Suppl): 1026–1030.
- [3] RUSTUM YM, CAO S, ZHANG Z. Rationale for treatment design: biochemical modulation of 5-fluorouracil by leucovorin. Cancer J Sci Am 1998; 4: 12–18.
- [4] ANON. Modulation of fluorouracil by leucovorin in patients with advanced colorectal cancer: evidence in terms of response rate. Advanced Colorectal Cancer Meta-Analysis Project. J Clin Oncol 1992; 10: 896–903.
- [5] PETRELLI N, DOUGLASS HO JR, HERRERA L, RUSSELL D, STABLEIN DM et al. The modulation of fluorouracil with leucovorin in metastatic colorectal carcinoma: a prospective randomized phase III trial. J Clin Oncol 1989; 7: 1419–1426.
- [6] Meta-Analysis Group in Cancer. Efficacy of intravenous continuous infusion of fluorouracil compared with bolus ad-

ministration in advanced colorectal cancer. J Clin Oncol 1998; 16: 301–308.

- [7] DE GRAMONT A, BOSSET JF, MILAN C, ROUGIER P, BOUCHE O et al. Randomized trial comparing monthly low-dose leucovorin and fluorouracil bolus with bimonthly high-dose leucovorin and fluorouracil bolus plus continuous infusion for advanced colorectal cancer: a French intergroup study. J Clin Oncol 1997; 15: 808–815.
- [8] CUNNINGHAM D, ZALCBERG JR, RATH U, OLIVER I, VAN CUTSEM E et al. Final results of a randomised trial comparing "Tomudex" (raltitrexed) with 5-fluorouracil plus leucovorin in advanced colorectal cancer. "Tomudex" Colorectal Cancer Study Group. Ann Oncol 1996; 7: 961–965.
- [9] COCCONI G, CUNNINGHAM D, VAN CUTSEM E, FRANCOIS E, GUSTAVSSON B et al. Open, randomized, multicenter trial of raltitrexed versus fluorouracil plus high-dose leucovorin in patients with advanced colorectal cancer. Tomudex Colorectal Cancer Study Group. J Clin Oncol 1998; 16: 2943–2952.
- [10] PAZDUR R, VINCENT M. Raltitrexed (Tomudex) versus 5-fluorouracil and leucovorin (5-FU + LV) in patients with advanced colorectal cancer (ACC): results of a randomized, multicenter, North American trial. Proc Am Soc Clin Oncol 1997; 16: 228a (Abstr 801).

- [11] COX JV, PAZDUR R, THIBAULT A, MAROUN J, WEAVER C et al. A phase III trial of Xeloda (capecitabine) in previously untreated advanced/metastatic colorectal cancer. Proc Am Soc Clin Oncol 1999; 18: 265a (Abstr 1016).
- [12] TWELVES C, HARPER P, VAN CUTSEM E, THIBAULT A, SHELYGIN Y et al. A phase III trial (Sol4796) of Xeloda (capecitabine) in previously untreated advanced /metastatic colorectal cancer. Proc Am Soc Clin Oncol 1999; 18: 263a (Abstr 1010).
- [13] DIAZ-RUBIO E, SASTRE J, ZANIBONI A, LABIANCA R, CORTES-FUNES H et al. Oxaliplatin as single agent in previously untreated colorectal carcinoma patients: a phase II multicentric study. Ann Oncol 1998; 9: 105–108.
- [14] MACHOVER D, DIAZ-RUBIO E, DE GRAMONT A, SCHILF A, GASTIABURU JJ et al. Two consecutive phase II studies of oxaliplatin (L-OHP) for treatment of patients with advanced colorectal carcinoma who were resistant to previous treatment with fluoropyrimidines. Ann Oncol 1996; 7: 95–98.
- [15] BECOUARN Y, ROUGIER P. Clinical efficacy of oxaliplatin monotherapy: Phase II trials in advanced colorectal cancer. Semin Oncol 1998; 25 (2 Suppl 5): 23–31.
- [16] ANDRÉ T, BENSMAINE MA, LOUVET C, FRANCOIS E, LUCAS V et al. Multicenter phase II study of bimonthly high-dose leucovorin, fluorouracil infusion, and oxaliplatin for metastatic colorectal cancer resistant to the same leucovorin and fluorouracil regimen. J Clin Oncol 1999; 17: 3560–3568.
- [17] LÉVI F, ZIDANI R, MISSET JL. Randomised multicentre trial of chronotherapy with oxaliplatin, fluorouracil, and folinic acid in metastatic colorectal cancer. Lancet 1997; 350: 681–686.
- [18] LEVI FA, ZIDANI R, VANNETZEL JM, PERPOINT B, FOCAN C et al. Chronomodulated versus fixed-infusion-rate delivery of ambulatory chemotherapy with oxaliplatin, fluorouracil and folinic acid (leucovorin) in patients with colorectal metastasis: a randomized multi-institutional trial. J Natl Cancer Inst 1994; 86: 1608–1617.
- [19] GIACCHETTI S, PERPOINT B, ZIDANI R, LE BAIL N, FAGGIUOLO R et al. Phase III multicenter randomized trial of oxaliplatin added to chronomodulated fluorouracil-leucovorin as first-line treatment of metastatic colorectal cancer. J Clin Oncol 2000; 18: 136–147.
- [20] DE GRAMONT A, FIGER A, SEYMOUR M, HOMERIN M, HMISSI A et al.Leucovorin and fluorouracil, with or without oxaliplatin, as first-line treatment in advanced colorectal cancer. J Clin Oncol 2000; 18: 2938–2947.
- [21] BISMUTH H, ADAM R. Reduction of nonresectable liver metastasis from colorectal cancer after oxaliplatin chemotherapy. Semin Oncol 1998; 25 (2 Suppl 5): 40–46.
- [22] GIACCHETTI S, ITZHAKI M, GRUIA G, ADAM R, ZIDANI R et al. Long-term survival of patients with unresectable colorectal cancer liver metastases following infusional chemotherapy with 5-fluorouracil, leucovorin, oxaliplatin and surgery. Ann Oncol 1999; 10: 663–669.
- [23] Advanced Colorectal Meta-Analysis Project. Modulation of fluorouracil by leucovorin in patients with advanced colorectal cancer: evidence in terms of response rate. J Clin Oncol 1992; 10: 896–903.
- [24] CUNNINGHAM D, PYRHÖNEN S, JAMES RD, PUNT CJ, HICKISH TF et al. Randomised trial of irinotecan plus supportive care

versus supportive care alone after fluorouracil failure for patients with metastatic colorectal cancer. Lancet 1998; 352: 1413–1418.

- [25] ROUGIER P, VAN CUTSEM E, BAJETTA E, NIEDERLE N, POSSINGER K et al. Randomised trial of irinotecan versus fluorouracil by continuous infusion after fluorouracil failure in patients with metastatic colorectal cancer. Lancet 1998; 352: 1407–1412.
- [26] DOUILLARD JY, CUNNINGHAM D, ROTH AD, GERMA JR, JAMES RD et al. A randomized phase III trial comparing irinotecan (IRI)+5FU/folinic acid (FA) to the same schedule of 5FU/FA in patients with metastatic colorectal cancer as front line chemotherapy. Proc Am Soc Clin Oncol 1999; 18: 233a (Abstr 899).
- [27] VAN CUTSEM E, ROUGIER PH, DROZ JP, MARTY M, H. BLEIBERG H. Clinical benefit of irinotecan (CPT-11) in metastatic colorectal cancer (CRC) resistant to 5FU. Proc Am Soc Clin Oncol 1997; 16: 268a (Abstr 950).
- [28] KOCÁKOVÁ I, ŠPELDA S, KOCÁK I, BEDNAŘÍK O, KARÁSEK P et al. Weekly irinotecan – effective and well tolerated treatment of metastatic colorectal cancer. Edukační sborník, XXVI. Brněnské onkologické dny 2002; 168 (Abstr 148) in Czech.
- [29] KARÁSEK P, NĚMEC J, KOCÁKOVÁ I, BEDNAŘÍK O, VŠIANSKÁ M. Irinotecan treatment of advanced colorectal cancer. Česká a slovenská gastroenterologie 1999; 53 (Suppl): 95 (Abstr) in Czech.
- [30] SALTZ LB, LOCKER PK, PIROTTA N, ELFRING GL, MILLER LL. Weekly irinotecan (CPT-11), leucovorin (LV) and fluorouracil (5-FU) is superior to daily 5 LV/FU in patients (pts) with previously untreated metastatic colorectal cancer (CRC). Proc Am Soc Clin Oncol 1999; 18: 233a (Abstr 898).
- [31] DOUILLARD JY, CUNNINGHAM D, ROTH AD, GERMA JR, JAMES RD et al. A randomized phase III trial comparing irinotecan plus 5-FU/folinic acid to the same schedule of 5-FU/FA in patients with metastatic colorectal cancer as front-line chemotherapy. Proc Am Soc Clin Oncol 1999; 18: 233a (Abstr 899).
- [32] SALTZ LB, DOUILLARD J, PIROTTA N, AWAD L, ELFRING G et al. Combined analysis of two phase III randomized trials comparing Irinotecan, fluorouracil (F), Leucovorin (L) vs F alone as first-line therapy of previously untreated metastatic colorectal cancer (MCRC). Proc Am Soc Clin Oncol 2000; 19: 242a (Abstr 938).
- [33] GAMELIN E, GAMELIN L, DELVA R, GUERIN-MEYER V, MOREL A et al. Prevention of oxaliplatin peripheral sensory neuropathy by Ca+ gluconate/mg+ chloride infusions: a retrospective study. Proc Am Soc Clin Oncol 2002; 21: 157a (Abstr 624).
- [34] KAPLAN EL, MEIER P. Nonparametric estimation from incomplete observations. J Am Stat Assoc 1958; 53: 457–481.
- [35] StatSoft, Inc. (2004). STATISTICA (data analysis software system), version 6. Available from: URL: http://www.statsoft.com.
- [36] TOURNIGAND C, ANDRÉ T, ACHILLE E, LLEDO G, FLESH M et al. FOLFIRI followed by FOLFOX6 or the reverse sequence in advanced colorectal cancer: a randomized GERCOR study. J Clin Oncol 2004; 22: 229–237.

- [37] CASCINU S, GRAZIANO F, FERRAU F, CATALANO V, MASSA-CESI C et al. Raltitrexed plus oxaliplatin (TOMOX) as first-line chemotherapy for metastatic colorectal cancer. A phase II study of the Italian Group for the Study of Gastrointestinal Tract Carcinomas (GISCAD). Ann Oncol 2002; 13: 716–720.
- [38] NERI B, DONI L, FULIGNATI C, PERFETTO K, TURRINI M et al. Raltitrexed plus oxaliplatin as first-line chemotherapy in metastatic colorectal carcinoma: a multicentric phase II trial. Anticancer Drugs 2002; 13: 719–724.
- [39] SEITZ JF, BENNOUNA J, PAILLOT B, GAMELIN E, FRANCOIS E et al. Multicenter non-randomized phase II study of raltitrexed (Tomudex) and oxaliplatin in non pre-treated metastatic colorectal cancer patients. Ann Oncol 2002; 13: 1072–1079.
- [40] DOUILLARD J, MICHEL P, GAMELIN E, CONROY T, FRANCOIS E et al. Raltitrexed (Tomudex) plus oxaliplatin: An active combination for first-line chemotherapy in patients with metastatic colorectal cancer. Proc Am Soc Clin Oncol 2000; 19: 250a (Abstr 971).
- [41] MARTONI A, MINI E, PINTO C, GENTILE AL, NOBILI S et al. Oxaliplatin plus raltitrexed in the treatment of patients with advanced colorectal cancer: a phase II study. Anticancer Res 2003; 23: 687–691.

- [42] LAUDANI A, GEBBIA V, LEONARDI V, SAVIO G, BORSELLINO N et al. Activity and toxicity of oxaliplatin plus Raltitrexed in 5-fluorouracil refractory metastatic colorectal adeno-carcinoma. Anticancer Res 2004; 24: 1139–1142.
- [43] VAN CUTSEM E, LAETHEM JL, DIRIX L, HUMBLET Y, VAN EYGEN K et al. Phase II study of raltitrexed in combination with oxaliplatin as second line treatment in refractory advanced colorectal cancer. Eur J Cancer 2001; 37 (Suppl 6): 273 (Abstr 1008).
- [44] MURAD A, SCALABRINI NETO AO, CRUZ L. Combination of Raltitrexed and oxaliplatin as a salvage treatment for patients with advanced colorectal cancer refractory to 5-FU based chemotherapy and with hyperexpression of thymidylate synthase. Onkologie 2003; 26 Suppl 3: 34 (Abstr).
- [45] ALONSO V, VERA R, ALONSO M, ESCUDERO P, ETXEVARRIA A et al. Biweekly Raltitrexed and oxaliplatin in patients with previously treated advanced colorectal carcinoma: Preliminary results. Ann Oncol 2002; 13 Suppl 5: 88 (Abstr).
- [46] SCHEITHAUER W, KORNEK GV, SCHUELL B, ULRICH-PUR H, PENZ M et al. Second line treatment with oxaliplatin plus raltitrexed in patients with advanced colorectal cancer failing fluoropyrimidine/leucovorin-based. Ann Oncol 2001; 12: 709–714.